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ABSTRACT

Approximately 40,000 women die as a result of breast
cancer each year and many more live with advanced dis-
ease. When breast cancer recurs, the goals of treatment
often shift from one of cure to controlling the disease for
as long as possible while palliating symptoms interfer-
ing with the patient’s functional status and quality of
life. This requires ongoing discussions with the patient

and family about the goals of care. Many symptoms de-
pend on the site of metastasis, with bone being the most
frequent, and commonly occur with fatigue, depression,
insomnia, and pain. The purpose of this paper is to iden-
tify and provide an overview of the management of the
most common symptoms in patients with breast cancer
metastases. The Oncologist 2011;16:1203–1214

INTRODUCTION

Breast cancer is the most common cancer in women, ac-
counting globally for 23% of all cancers in women and 14%
of cancer deaths [1]. Of the 1,529,560 estimated new cancer
cases and 549,490 cancer deaths in the U.S. in 2010,
209,600 were estimated to be new cases of breast cancer
and 40,230 were estimated to be deaths resulting from
metastases [2]. For �5% of the patients with metastases
(stage IV), these are found at the time of their initial di-
agnosis, whereas the other 95% are seen in those with po-
tentially curable disease at diagnosis who have since
relapsed. (Breast cancer primarily occurs in women, but
2,140 men were estimated to be diagnosed and 450 men
were estimated to have died as a result of breast cancer in
2011.) Although the mortality rates for breast cancer pa-
tients have improved over the last decade, the loss of

40,000 lives each year as a result of metastasis has re-
mained constant.

Breast cancer is a heterogeneous disease with a number
of factors that influence the prognosis and chance for cure.
Data from the Surveillance, Epidemiology, and End Results
project of the National Cancer Institute for patients diag-
nosed in 1999–2005 indicate that �25% of all patients di-
agnosed with metastatic (stage IV) breast cancer survive for
5 years, including 25% of white and 16% of African-Amer-
ican patients [3]. These data further suggest that, of the
�2.5 million breast cancer survivors in the U.S., a substan-
tial number have metastatic breast cancer (MBC). All pa-
tients with metastases will likely have problems with
symptoms related to organ involvement, treatment, or both
that affect their quality of life.

The fact that MBC can involve virtually any organ and

Correspondence: Deborah K. Mayer, Ph.D., R.N., A.O.C.N., F.A.A.N., School of Nursing, Carrington Hall #7460, UNC-Chapel Hill,
Chapel Hill, North Carolina 27599-7460, USA. Telephone: 919-843-9467; Fax: 919-843-9900; e-mail: dmayer@unc.edu Received
May 6, 2011; accepted for publication July 12, 2011; first published online in The Oncologist Express on August 31, 2011. ©AlphaMed
Press 1083-7159/2011/$30.00/0 http://dx.doi.org/10.1634/theoncologist.2011-0159

TheOncologist®

Breast Cancer

The Oncologist 2011;16:1203–1214 www.TheOncologist.com



the myriad of treatment options available frequently make
management challenging. The goal of any treatment in this
scenario is disease control, palliation of symptoms, and
maintenance of the highest quality of life [4]. About one
third of patients with MBC present with a local or regional
recurrence involving lymph nodes and/or the chest wall.
Over time, 75% of these patients develop metastases to
other organs. The remainder initially present with distant
metastasis, described in Table 1 [5, 6]. The optimal man-
agement of symptoms related to organ involvement and
dysfunction as well as the psychosocial factors associated
with these symptoms is the focus of this review.

COMMON PROBLEMS

Seeking to live as normal a life as possible, including the
ability to fulfill roles and maintain relationships, is a goal
for many that is negatively affected by MBC and decreasing
physical function [7]. Many patients with metastases expe-
rience major concerns, including fear of dying, declining
quality of life, side effects of treatment, the ability to care
for family, and care at the end of life [8]. Managing symp-
toms to maintain an optimum quality of life is the major
goal of care in the metastatic setting because all therapy is
palliative care.

Many symptoms in the metastatic setting occur based on
the site of metastasis or together with fatigue, depression,
insomnia, and pain, among the most common (Table 2) [9,
10]. The most reported unmet supportive care needs in pa-
tients with MBC in one study were psychological support,
counseling, and adequate information concerning: things
they could do themselves to help feel better, which member
of the staff was available for communication, the status of
their cancer, an explanation of test results, the risks and ben-
efits of treatment, and how to obtain access to counseling
[11]. In another study, the average number of symptoms re-
ported by 56 patients with MBC was 14. Whereas declining

sexual function was the most frequently reported symptom,
worry was the most severe symptom and pain was the most
distressing symptom [10].

Pain
Pain is among the most common and most distressing
symptoms in cancer, with 73% of patients reporting pain at
hospital admission [12]. Pain may be categorized as “noci-
ceptive” pain (caused by tissue damage) and “neuropathic”
pain (caused by dysfunction of the nervous system) [13].
The first steps in approaching pain in the MBC patient are
taking a careful history to assess location (have the patient
point to location if possible to avoid misunderstanding) and
trusting the patient’s report concerning severity. Other as-
sessments include describing the type of pain (sharp, dull,
etc.), timing and duration, inciting factors, and interference
with activities, and identifying what provides relief.

The prevalence of chronic pain in patients with ad-
vanced cancer is estimated at 70%–90% [14]. Bone metas-
tases are a common cause of chronic pain, with pain
resulting directly from expanding lesions, pathologic frac-
ture, or damage to adjacent structures. Pain in cancer may
also be a symptom of an oncologic emergency such as
pathologic bone fracture, brain or epidural metastasis, lep-
tomeningeal metastasis, infection, or an obstructed or per-
forated viscus. Spinal cord compression occurs in 5%–20%
of cancer patients at autopsy and is a medical emergency
requiring prompt evaluation and treatment [15]. Patients
should be evaluated for impending cord compression if
there are complaints of back pain because bone metastases
are present in 95% of cases. Breast cancer occasionally

Table 1. Sites of breast cancer metastases

Site
% at initial
presentation [5]

% at
autopsy [6]

Bone 40–75 44–71

Lung 5–15 59–79

Pleura 5–15 23–51

Liver 3–10 56–65

Brain All �5 9–20

Pericardium 19–21

Intestine 18

Adrenal glands 31–49

Table 2. Associated symptoms of metastatic breast
cancer

Metastatic site Associated symptoms

General Fatigue, difficulty sleeping,
depression

Bone Pain, hypercalcemia, pathologic
fracture, loss of mobility

Central nervous
system (brain,
leptomeningeal
disease,
spinal cord)

Headache, confusion, weakness,
pain, seizure, altered mentation,
cranial nerve palsies, speech
impairment

Skin Pain, infection, bleeding

Gastrointestinal tract
(liver, ascities,
peritoneum, etc.)

Pain, nausea, vomiting, diarrhea,
early satiety, loss of appetite,
dyspnea (from ascities), jaundice,
bleeding

Pulmonary Pain, dyspnea, hemoptysis, cough

Lymph nodes Brachial plexopathies, pain
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(2%–6%) involves the leptomeninges, with the diagnosis
being made by finding malignant cells on lumbar puncture
[16, 17]. Leg weakness, multifocal abnormalities at more
than one level of the neural system (spine, cranial nerves,
cerebrum), headaches, and mentation changes are frequent
symptoms associated with leptomeningeal disease [17].

The treatment of pain in the cancer patient involves
several interventions. For neuropathic pain related to me-
tastases or treatment, adjuvant analgesics such as antide-
pressants (i.e., the tricyclics amitriptyline, imipramine,
nortriptyline, desipramine, or duloxetine, venlafaxine, or
bupropion) [18] and anticonvulsants (i.e., gabapentin or
pregabalin) [19–21] are first-line therapies in conjunction
with opioids, with the recommendation to start with a low
dose and increase every 3–14 days as tolerated (Table 3)
[22]. Topical anesthetics such as a lidocaine patch may also
be helpful in treating this type of pain. Psychological sup-
port as well as patient and family education should be pro-
vided. For inflammatory pain or pain related to nerve
compression, a trial of glucocorticoids should be consid-
ered. For bone pain not associated with spinal cord com-
pression or fracture, nonsteroidal anti-inflammatory drugs
(NSAIDs) and acetaminophen in combination with opioids
are recommended by the National Comprehensive Cancer
Network (NCCN) guidelines [22]. For diffuse bone pain re-
sulting from metastases, bisphosphonates, glucocorticoids,
or systemic administration of radioisotopes should be con-
sidered. For localized bone pain, external-beam radiation

therapy or nerve block (e.g., for rib pain) may be helpful
[23–27]. For treatment of refractory pain, interventional
procedures such as regional infusions with the insertion of
an infusion pump, percutaneous kyphoplasty or vertebro-
plasty, and radiofrequency ablation are potential treatment
options [22].

When using opioids for the treatment of cancer pain, the
use of short-acting breakthrough opioids along with long-
acting opioids is recommended as symptoms fluctuate or
worsen with disease progression [15, 22]. Table 4 summa-
rizes opioid equivalences and the relative potencies of
drugs as compared with morphine, and Table 5 shows con-
versions to transdermal fentanyl. Of note, meperidine, pen-
tazocine, nalbuphine, butorphanol, and dezocine are not
recommended in the treatment of cancer pain because of a
central nervous system toxic metabolite of meperidine
(normeperidine) and the potential for withdrawal crises
with the other medications [22]. Not listed in Table 4 is
methadone, because the oral conversion ratio of methadone
varies and practitioners are advised to consult with a pain
specialist if not familiar with methadone prescribing. The
duration of action for transdermal fentanyl is usually 72
hours, but some patients may require replacement after 48
hours. Pain should be well controlled on short-acting opi-
oids prior to transdermal fentanyl use. Constipation is the
most common adverse event associated with opioid use and
occurs in 25%–50% of cancer patients. NCCN guidelines
recommend instituting a bowel regimen to all patients on

Table 3. Adjuvant analgesics for neuropathic pain

Analgesic Dose Comments

Tricyclic antidepressant,
secondary amines:
nortriptyline, desipramine

Start 10–25 mg nightly and increase to
50–150 mg nightly

May be better tolerated than tertiary
amines (less anticholinergic effects)

Tricyclic antidepressant,
tertiary amines:
amitriptyline, imipramine

Start 25–75 mg nightly and increase as
tolerated to 100–150 mg/day

May be more efficacious than
secondary amines

Duloxetine Start 30–60 mg daily, increase to 60–120 mg
daily

Inhibits CYP2D6, may reduce
tamoxifen efficacy

Venlafaxine Start 50–75 mg daily, increase to 75–225 mg
daily

Bupropion Start 100–150 mg daily, increase to 150–450
mg daily

Inhibits CYP2D6, may reduce
tamoxifen efficacy

Gabapentin Start 100–300 mg nightly, increase to 900–
3,600 mg in divided doses, 2–3 times/day.
Increase dose 50%–100% every 3 days,
slower in elderly or frail patients

Dose adjustment required for renal
insufficiency

Pregabalin Start 50 mg tid, increase to 100 mg tid; may
increase further to maximum dose of 600
mg/day in 2–3 divided doses

Dose adjustment required for renal
insufficiency

Lidocaine patch 5%, apply daily to painful area Minimal systemic absorption

Abbreviations: CYP2D6, cytochrome P450 2D6 enzyme; tid, three times daily.
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chronic opioids unless otherwise contraindicated [22, 28]
(Table 6).

Fatigue
Fatigue is the most commonly reported symptom in cancer
patients, with an estimated prevalence of 25%–99% during
treatment and 20%–35% off treatment [9]. Potential con-
tributing factors include the tumor burden, pain, difficulty
sleeping, anemia, poor nutrition, inactivity, and other co-
morbid conditions. Some of these contributing factors are
more amenable to interventions than others. Methylpheni-
date has been effective in treating fatigue in advanced can-
cer [29]. Nonpharmacologic management includes regular
physical activity and psychosocial interventions [30, 31].
With advanced disease, strategies include energy conserva-
tion, exercise, cognitive behavioral therapy, and the use of
psychostimulants (Table 7). Regular physical activity has
been mostly studied in the adjuvant setting, but it may be
helpful in this setting. However, a referral to physical reha-
bilitation medicine to make recommendations on metastatic
disease sites, treatment, symptoms, and physical condition
may be needed.

Depression and Anxiety
Sadness, disappointment, fear, and worry are common
reactions when breast cancer recurs or progresses [8, 32],
and social support is critical as patients try to cope with
and adapt to this news. Psychological distress may be ev-
ident as depression and/or anxiety and is influenced by
feelings of uncertainty, lack of control, and concerns
about physical functioning [33]. Estimates of depression
are in the range of 20%–50%, but the diagnosis of a ma-
jor depressive disorder is much lower [9]. In one study
assessing psychosocial morbidity that included 303
women with early-stage breast cancer and 200 women
with MBC, there were no significant differences in the
prevalence of psychiatric disorders [34]. For those with
advanced cancer, 31% were found to have mood disor-
ders, 6.5% had major depression, 24.5% had minor de-
pression, and 6% had anxiety disorders [34]. Fatigue, a
previous history of depression or another psychiatric ill-
ness, and feelings of helplessness, hopelessness, or res-
ignation may increase the risk for depression. Common
vegetative symptoms of depression (fatigue, loss of ap-
petite, insomnia) may be difficult to differentiate from

Table 4. Oral and parenteral opioid equivalences as compared with morphine

Opioid agonist Parenteral dose Oral dose Factor (i.v. to oral) Duration of action

Morphinea 10 mg 30 mg 3 3–4 hours

Hydromorphonea 1.5 mg 7.5 mg 5 2–3 hours

Fentanyl 100 �g – – 1–3 hours

Oxycodoneb – 15–20 mg – 3–5 hours

Hydrocodonec – 30–45 mg – 3–5 hours

Oxymorphone 1 mg 10 mg 10 3–6 hours

Codeine – 200 mg – 3–4 hours

Tramadold – 50–100 mg – 3–7 hours
aUse with caution in patients with renal insufficiency.
bUse with caution if combined with acetaminophen or acetylsalicylic acid (ASA).
cMild, initial use opioid usually combined with acetaminophen or ASA.
dWeak opioid receptor agonist with antidepressant activity, less potent than other opioid analgesics.
Adapted from National Comprehensive Cancer Network (NCCN). Adult Cancer Pain. Available at http://www.nccn.org/
professionals/physician_gls/pdf/pain.pdf [22].

Table 5. Conversion to transdermal fentanyl

Transdermal fentanyl
dose

Morphine
i.v.

Morphine
oral

Hydromorphone
i.v.

Hydromorphone
oral

Oxycodone
oral

25 �g/hour 20 mg/day 60 mg/day 1.5 mg/day 7.5 mg/day 30 mg/day

50 �g/hour 40 mg/day 120 mg/day 3.0 mg/day 15.0 mg/day 60 mg/day

75 �g/hour 60 mg/day 180 mg/day 4.5 mg/day 22.5 mg/day 90 mg/day

100 �g/hour 80 mg/day 240 mg/day 6.0 mg/day 30.0 mg/day 120 mg/day

Adapted from National Comprehensive Cancer Network (NCCN). Adult Cancer Pain. Available at http://www.nccn.org/
professionals/physician_gls/pdf/pain.pdf [22].
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symptoms related to metastases. Antidepressants and
anxiolytics can be effective in this situation, but moni-
toring for potential drug interactions is essential. How-
ever, if possible, women taking tamoxifen for breast
cancer should avoid taking cytochrome P450 (CYP450)
2D6 strong inhibitors such as fluoxetine, paroxetine, and
bupropion [35] because data show that the concurrent use
of medications that inhibit CYP2D6 reduces the disease-
free survival interval [36 –39], although this is somewhat
controversial [40]. Psychosocial support, whether one-
to-one or group counseling, and cognitive behavioral
therapy may also be useful.

Difficulty Sleeping
Many patients (up to 75%) experience problems falling
asleep or maintaining sleep, whereas a smaller group meet
the criteria for insomnia (19%) [41]. These difficulties may
have existed prior to a cancer diagnosis but may be exacer-
bated after diagnosis, especially if hot flashes are experi-
enced. Insomnia is associated with poorer satisfaction
across all domains of quality of life and higher rates of de-
pression [42]. Fatigue and depression are often associated
with sleep problems, whereas pain and menopausal vaso-
motor symptoms may interfere with sleep quantity and
quality. A number of pharmacologic and nonpharmaco-

Table 6. Pharmacologic management of opioid-induced constipation

Prevention Stool softener with or without stimulant laxative (e.g., docusate
with or without senna, 2 tablets every morning, maximum 8–12
tablets/day)

Polyethylene glycol, 1 capful/8 oz water orally twice daily

Adequate fluid intake

Exercise

If constipation develops Titrate stool softener or laxative to the goal of one nonforced bowel
movement every 1–2 days

If constipation persists despite above May add another agent: magnesium hydroxide, 30–60 mL daily;
bisacodyl, 2–3 tablets orally daily; lactulose, 30–60 mL daily;
sorbitol, 30 mL every 2 hours � 3 then as needed; magnesium
citrate, 8 oz orally daily; polyethelene glycol, 1 capful/8 oz water
twice daily

Consider fleet, saline, or tap water enema

Consider metoclopromide, 10–20 mg 4 times per day

Methylnatrexone, 0.15 mg/kg s.c., one dose/day, when laxative
therapy not sufficient

Adapted from National Comprehensive Cancer Network (NCCN). Adult Cancer Pain. Available at http://www.nccn.org/
professionals/physician_gls/pdf/pain.pdf [22].

Table 7. Fatigue management

Overall strategies Nonpharmacologic interventions
Pharmacologic
interventions

● Monitor energy levels
� Identify patterns of peaks and valleys

● Energy conservation
� Set priorities
� Delegate or defer activities
� Do important activities at peak

energy times
� Keep naps �1 hour so as not to

interfere with sleep
● Use distraction

� Music, games, socializing
● Get adequate sleep

● Activity enhancement
� Maintain optimal activity
� Regular endurance/resistance exercise

programa

� Rehab referral
● Physical

� Massage
● Psychosocial interventions

� Cognitive behavioral therapy
� Psychoeducational programs

● Treat pain, depression, or
other underlying
contributors

● Treat with psychostimulants
(e.g., methylphenidate or
modafanil)

aCare should be taken in patients with bone metastases, anemia, thrombocytopenia, or neutropenia, or other limitations from
cancer or comorbid conditions.
Adapted from National Comprehensive Cancer Network (NCCN). NCCN Guidelines–Fatigue, version 1/2011. Available at
http://www.nccn.org/professionals/physician_gls/pdf/fatigue.pdf [100].
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logic approaches have been studied and found to be helpful
in addressing sleep issues; however, there are a number of
methodological issues (e.g., small sample size, sleep not the
primary outcome). Approaches that have been helpful in-
clude cognitive behavior therapy, benzodiazepines, benzo-
diazepine receptor agonists, mindfulness medication, and
yoga [41, 43]. Although there has been a number of studies
establishing the effectiveness of cognitive behavioral ther-
apy in improving sleep, the effectiveness of complementary
therapies (e.g., aromatherapy, expressive therapy, expres-
sive writing, healing, autogenic training, massage, muscle
relaxation, mindfulness-based stress reduction, and yoga),
education or information, and exercise interventions is yet
to be established [44]. Attention to sleep hygiene, including
attending to the environment by decreasing noise, dimming
or turning off lights, keeping the room temperature cool,
and consolidating patient care tasks to reduce the number of
interruptions, can increase the amount of uninterrupted
sleep. Pharmacologic interventions may be useful short
term if other measures are not working (Table 8). However,
use for �1–2 weeks may impair natural sleep patterns, and
these should be used with caution because tolerance and de-
pendence may develop.

Lymphedema
Lymphedema may develop in the upper extremity and/or
trunk of the primary tumor site and can be especially dis-
abling if associated with infection or local recurrence [45].
Lymphedema may also be associated with other arm and
shoulder problems (difficulty lifting, reaching, pain) [46].
Having had an axillary lymph node dissection or radiation
to the axilla increases the risk, but any breast cancer patient
may develop lymphedema. The incidence of lymphedema
has been estimated to be in the range of 6%–85%, with a
higher rate found in women who are obese [47]. Patient re-
ports of “heaviness” or swelling should be followed by a
careful assessment and referral to a Lymphology Associa-
tion of North America or National Lymphedema Network
certified lymphedema therapist. Lymphedema may be
treated with decongestive lymphatic therapy that includes
manual lymph drainage, compression garments, remedial
exercises, and skin care [48]. Some women may benefit
from low-level laser therapy [49, 50]. Prevention and
treatment of infection are paramount. Women with
lymphedema can also experience functional impairment as
well as decreased emotional well-being [51]. If the
lymphedema is refractory to treatment or has a late onset
(years after diagnosis and treatment) without apparent
cause, tumor recurrence or the development of lymphan-
giosarcoma should be considered.

Locoregional Recurrence
Local recurrence may be the only form of disease recur-
rence and can cause severe symptoms that impact patients’
quality of life. When this occurs, local recurrence should be
treated aggressively with surgery and/or radiation with or
without systemic therapy [52]. For example, if the initial
treatment was breast-conserving surgery, a mastectomy or
surgical resection may be performed, if possible. Radiation
to the chest wall of supraclavicular, axillary, and intramam-
mory lymph nodes may also be possible. If these ap-
proaches have been unsuccessful, a topical solution of 6%
miltefosine was found to effectively treat cutaneous metas-
tases in preliminary studies [53, 54]. Although the goal of
treatment is to control the disease, this is not always possi-
ble. Fungating lesions may develop that can be painful or
malodorous, can have drainage, and can bleed. Such lesions
can be devastating to patients and families and limit social
contact. Wound care is targeted to managing infection; oral
or topical metronidazole (1% spray or gel) has been helpful
in reducing odor and drainage [54, 55]. There is a range of
dressings that can help manage drainage, odor, and bleed-
ing while minimizing pain, including hydrocolloids, algi-
nates, foams, and hydrogels. Consulting a wound care nurse
can be helpful in working with the patient and family in the
best dressing approach for the type of skin.

Dyspnea
Dyspnea, the subjective perception of impaired breathing,
includes chest tightness, air hunger, suffocation, the sensa-
tion of breathlessness, and increased work in breathing
[56]. Not all breast cancer patients with dyspnea have lung
metastasis because 25% of cancer patients with dyspnea do
not have documented lung involvement or other cardiopul-
monary pathology [57]. Pulmonary carcinomatous lymp-
hangitis is common in breast cancer patients [58, 59], and
pulmonary infiltrates causing dyspnea may be associated
with treatments (treatment-induced pneumonitis) such as radi-
ation [60] or chemotherapy (especially with taxanes) [61].

Opioids are effective for the management of dyspnea,
but are underused by physicians because of concerns about
respiratory depression [62]. The American College of Phy-
sicians (ACP) recommends treatment with short-acting opi-
oids, because several randomized controlled trials have
shown the beneficial effects of systemic opioids in the con-
trol of dyspnea [63, 64]. Although small series describe re-
lief of dyspnea with the administration of nebulized opioids
[65], randomized controlled trials and a Cochrane review
did not show that nebulized opioids are effective for dys-
pnea [66]. Benzodiazepines may be helpful in some pa-
tients when dyspnea is related to a panic disorder or severe
anxiety, and corticosteroids may be effective in dyspnea re-
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lated to carcinomatous lymphangitis or treatment-related
pneumonitis [61, 67, 68].

The value of oxygen is uncertain. One study showed no as-
sociation between dyspnea and oxygen saturation and found
morphine to be superior to oxygen in relieving subjective dys-
pnea as well as hypoxia [69]. However, other studies have
shown mixed results. Based on the level of evidence, the ACP
has recommended oxygen for short-term relief of hypoxemia
in patients with dyspnea at the end of life [70]. Cognitive be-
havioral therapy and breathing retraining approaches have
been helpful in reducing breathlessness [71]. Because there is
a lack of compelling evidence that oxygen use improves qual-
ity of life, patients who find oxygen use problematic should
not be encouraged to continue its use.

Malignant pleural effusions are also a common cause of
dyspnea in breast cancer patients, occurring in �10% of
breast cancer patients [72]. Pleurodesis with doxycycline or
talc may be indicated for symptom relief, as well as serial
thoracenteses or even the placement of a PleurX catheter for
palliative management in patients who are not suitable for
pleurodesis [73, 74].

Bone Metastasis
Bone is among the most common sites of breast cancer me-
tastasis, and metastasis there can result in pain, hypercalce-
mia, pathologic fracture, loss of mobility, and spinal cord
compression. In a Danish population-based cohort study,
4% of all breast cancer patients were diagnosed with bone
metastasis either at the time of their initial breast cancer di-
agnosis or during follow-up (median follow-up, 3.5 years),
and of those patients with a bone metastasis, �40% had a
skeletal-related event (pathological fracture, spinal cord
compression, or pain requiring palliative therapy) [75].

Patients with symptomatic hypercalcemia of malig-
nancy or severe hypercalcemia (�14 mg/dL) usually re-
quire immediate treatment with hydration with isotonic
saline to euvolemia and a bisphosphonate [76]. The use of a
loop diuretic is not necessary except to treat edema or vol-
ume overload [76]. In a pooled analysis of two randomized
controlled trials, zoledronic acid (4 mg) resulted in a re-
sponse rate superior to that with pamidronate (90 mg), and
this is the recommended agent for initial treatment; for
those with refractory hypercalcemia, 8 mg is recommended

Table 8. Medications commonly used to promote sleep

Drug category Medication Hypnotic dose (route)
Onset (duration of
action)

Benzodiazepines Diazepam (Valium�) 5–10 mg (capsule, tablet) 30–60 minutes
(6–8 hours)

Temazepam (Restoril�) 15–30 mg (capsule) 60 minutes, minimum
(6–8 hours)

Triazolam (Halcion�) 0.125–0.5 mg (tablet) 30 minutes
(peaks 1–1.5 hours)

Clonazepam (Klonopin�) 0.5–2.0 mg (tablet) 30–60 minutes
(8–12 hours)

Tricyclic antidepressants Doxepin (Sinequan�) 10–150 mg 30 minutes

Amitriptyline (Elavil�) 10–15 mg 30 minutes

Nortriptyline (Pamelor�) 10–50 mg 30 minutes

Chloral derivatives Chloral hydrate 0.5–1.0 g (capsule,
syrup, suppository)

30–60 minutes
(4–8 hours)

Second-generation antidepressants Trazodone (Desyrel�) 25–150 mg 30 minutes

Nefazodone (Serzone�) 50–100 mg 30 minutes

Mirtazapine (Remeron�) 15–60 mg 30 minutes

Antihistamines Diphenhydramine (Benadryl�) 25–100 mg (tablet,
capsule, syrup)

10–30 minutes
(4–6 hours)

Hydroxyzine (Vistaril�, Atarax�) 10–100 mg (tablet,
capsule, syrup)

15–30 minutes
(4–6 hours)

Neuroleptics Chlorpromazine (Thorazine�) 10–50 mg 30–60 minutes

Other Zolpidem tartrate (Ambien�) 5–20 mg 30 minutes
(4–6 hours)

Zaleplon (Sonata�) 10–20 mg 30 minutes
(4–6 hours)

From National Cancer Institute. Sleep Disorders (PDQ�). Management. Available at http://www.cancer.gov/cancertopics/
pdq/supportivecare/sleepdisorders/HealthProfessional/page4#Section_74 [101].
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[77]. In addition to the above, for patients who are symp-
tomatic with severe hypercalcemia, calcitonin may also be
considered, recognizing that tachyphylaxis to this agent oc-
curs within 48 hours [78]. Denosumab, a human monoclo-
nal antibody against the nuclear factor �B ligand receptor,
was shown, in a randomized clinical trial in breast cancer
patients with bone metastases, to be superior to zoledronic
acid in delaying or preventing pathologic fracture, radiation
or surgery to bone, and spinal cord compression. Renal fail-
ure was rare with denosumab (0.2%), but hypocalemia oc-
curred in 5.5% of patients [79].

The American Society of Clinical Oncology (ASCO) in
2011 updated their recommendations on the role of bone-
modifying agents in MBC patients to prevent skeletal-
related events. For breast cancer patients with bone
metastasis, denosumab (120 mg s.c. every 4 weeks),
pamidronate (90 mg i.v. over 2 hours every 3–4 weeks), or
zoledronic acid (4 mg i.v. over 15 minutes every 3– 4
weeks) is recommended. Caution should be exercised in pa-
tients with renal insufficiency and the U.S. Food and Drug
Administration (FDA)-approved label should be referenced
for creatinine clearance �60 mL/minute. For patients with
renal insufficiency, for whom a bisphosphonate is not felt to
be able to be safely used, the use of denosumab may be con-
sidered with caution. Patients and providers should be
aware of the uncommon, but serious, adverse event of os-
teonecrosis of the jaw with the use of bone-modifying
agents and avoid invasive dental procedures while on these
agents [80].

Pain caused by bone metastasis should be addressed as
necessary with NSAIDs, opioid and nonopioid analgesics,
corticosteroids, adjuvant agents, interventional procedures,
local radiation therapy, surgery, and systemic radiopharma-
ceuticals [80]. Surgical or radiation oncologic interventions
may be used to prevent pathologic fractures or restore mo-
bility and alleviate pain if these occur.

Spinal cord compression is an oncologic emergency that
requires prompt neurosurgical and radiation oncologic con-
sultation and the use of corticosteroids, usually in the form
of i.v. dexamethasone. The initial recommended dose of
dexamethasone varies, but starting with a bolus of 10 mg
followed by 16 mg daily in divided doses has a lower risk
for serious adverse events than treating with higher doses
[81]. Neurosurgical or orthopedic consultation at the time
the diagnosis is suspected is mandatory.

Gastrointestinal Symptoms
Both nausea (the sensation of needing to vomit) and vom-
iting (forceful expulsion of gastric contents) decrease can-
cer patients’ quality of life and occur in 30% (vomiting) to
60% (nausea) of cancer patients [62]. Causes of nausea and

vomiting include chemotherapy, radiation therapy, and
other medications; infection; anxiety; constipation; bowel
obstruction; organ failure; electrolyte disturbances; uremia;
impaired gastric emptying; gastric/esophageal irritation;
and brain metastases [62, 82]. Antiemetics may be admin-
istered orally, s.c., i.v., sublingually, or transdermally, and
multiple agents may need to be used to achieve symptom
control. Dexamethasone is useful for central nervous sys-
tem metastasis or as an adjuvant antiemetic to other thera-
pies. The serotonin 5-HT3 receptor antagonists and the
substance P/neurokinin receptor antagonists are usually
used for nausea and vomiting associated with chemother-
apy or radiation, but may also be used in advanced cancer
[83]. Metoclopromide, a dopamine antagonist, may be used
to treat nausea associated with a noncomplete bowel ob-
struction (with octreotide), and lorazepam may be used to
treat anticipatory or anxiety-related nausea; lorazepam also
dissolves under the tongue for at home use if nausea and
vomiting are present [62]. For cancer-related nausea, evi-
dence supports the use of metoclopromide at a dose of 10
mg orally before meals and at bedtime or 10 mg orally, s.c.,
or i.v. every 4 hours as needed [84]. The piperazine phe-
nothiazine antipsychotic prochlorperazine is also a useful
antiemetic that may be administered orally, i.v., i.m., or rec-
tally.

Along with nausea and vomiting, patients with ad-
vanced cancer frequently report constipation (at least 50%),
especially if they are being treated with opioids [28, 62, 85].
Prophylaxis and prevention of constipation with the goal of
a soft bowel movement every 1–2 days should be initiated
with the start of opioids. A stool softener such as docusate
sodium in combination with a laxative (lactulose, magne-
sium hydroxide, or magnesium citrate) or stimulant (senna
or bisacodyl) may be a good starting point for relieving con-
stipation. Bulking agents should be avoided in constipation
caused by opioids. For constipation that is refractory to the
above, rectal suppositories or enemas after 48 hours may be
required. Methylnaltrexone, a �-opioid antagonist, is FDA
approved for opioid-induced constipation. The dose is
weight based (12 mg for patients 62–114 kg) s.c. every
other day. Methylnaltrexone is contraindicated in patients
with bowel obstruction, and common adverse events in-
clude diarrhea, dizziness, hyperhidrosis, and, rarely, gastro-
intestinal perforation [62]. Table 6 summarizes the
management of opioid-induced constipation.

At some point during the course of their disease, most
patients with advanced breast cancer will have anorexia
[85]. Anorexia and the physical changes that accompany it
typically cause more distress to the patient’s caregivers than
to the patient herself [86]. Reversible causes of anorexia
should be evaluated, such as constipation, uncontrolled
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pain, nausea, vomiting, depression, delirium, or stomatitis.
Nutritional counseling, which may incorporate the use of
high-calorie, high-protein drink supplements, may be effec-
tive [87]. A prospective study of dexamethasone in pallia-
tive care demonstrated an improvement in anorexia [88].
Megestrol acetate, at varying doses but usually at 800 mg
daily, has been shown to stimulate appetite in patients with
cancer [62, 89]. The adverse events of adrenal insufficiency
and venous thromboembolism should be remembered when
prescribing megestrol acetate. Dronabinol (synthetic delta-
9-tetrahydrocannabinol) may also be used to treat anorexia,
although in a randomized trial, megestrol acetate (800 mg)
was statistically superior to dronabinol (5 mg) in improving
appetite and weight gain [90]. Enteral tube feeding and par-
enteral nutrition do not improve comfort or survival in ter-
minally ill cancer patients and may lead to complications
that prolong suffering [91]. They should be discouraged
and only considered as temporizing measures in patients
with mechanical impediments to nutrition.

Breast cancer can metastasize to the peritoneum or liver,
causing obstruction of the portal veins or liver failure lead-
ing to ascites. Large-volume therapeutic paracentesis may
be performed for symptom relief, and peritoneal ports or
catheters may be placed to assist with drainage, especially
at home, but infection is a risk. Diuretics may also be used,
especially if portal hypertension is present. Ascites result-
ing from breast cancer is a very poor prognostic sign and
survival usually is short [92].

OVERALL MANAGEMENT

When breast cancer recurs, the goals of treatment often shift
from one of cure to controlling the disease for as long as
possible while palliating symptoms interfering with the pa-
tient’s functional status and quality of life. This requires on-
going discussions with the patient and family about the
goals of care. Balancing the side effects of treatment with
potential control of the disease and symptom relief must be
evaluated with every change in status. Identifying which
patients may actually benefit enough to undergo treatment
can be difficult because there is little evidence to provide
direction to the clinician [93]. Unfortunately, 20% of cancer
patients are still receiving chemotherapy in the last 2 weeks
of life, with many hospice referrals occurring just days before
death [94]. Patient-centered communication during this phase
of care is focused on eliciting the patient’s report of symptoms;
communicating prognosis while maintaining hope; making
decisions about anticancer treatments, life support, substituted
judgment, and hospice care; responding to the emotions of the
patient, family, and caregivers; and helping the patient navi-
gate the transition to hospice care [95].

PALLIATIVE CARE

Integrating palliative care has become more important be-
cause patients can live with metastatic disease for long pe-
riods of time. Palliative care focuses on symptom
management regardless of where the patient is in the cancer
continuum. The focus of this article is the management of
patients with MBC and is, in essence, about palliative care.
A model for providing palliative care can be seen in Figure
1. In addition to improving quality of life, a structured pal-
liative care approach was shown to improve survival in pa-
tients with metastatic lung cancer, and a similar approach
should be considered for patients with breast cancer [96].

HOSPICE

Whether it is months or years, treatments in the metastatic
setting will eventually stop working. Discussing patients’
preferences for end-of-life care should occur when discuss-
ing goals of care and advanced directives, and in truth, it is
never too early to start these conversations. These conver-
sations can be difficult conversations for providers, pa-
tients, and families, but they are crucial in clarifying patient
and family preferences about care, place of death, and other
wishes. Many patients interpret this to mean that there is no
hope left, making oncologists reluctant to discuss these is-
sues for a variety of reasons [97]. ASCO has made a booklet
available to help introduce these topics [98]. Referring pa-
tients to hospice can be a difficult decision, but it often oc-
curs too late in the patient’s disease course when the
benefits of participating are truncated.

CONCLUSIONS

The management of symptoms in women with MBC is chal-
lenging and is frequently made even more so by the potentially
dire additive effects of tumor-related organ dysfunction and
treatment toxicity. Managing the major or more common
symptoms in patients with breast cancer metastases is dis-
cussed in detail in this paper. Optimal management requires a
team approach that provides close and frequent communica-

Figure 1. Third-generation model of palliative and hospice
care. From Mazanec P, Daly B, Ptorak E et al. A new model of
palliative care for oncology patients with advanced disease. J
Hosp Palliat Nurs 2009;11:324–331. Reprinted with permis-
sion from Wolters Kluwer Health.
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tion among caregivers, patients, and families. Although incur-
able, some women with MBC can live for long periods of time.
Maintaining the highest quality of life while optimizing dis-
ease control should be the mainstay of care.
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